Interactive Parts List

Power Group - Gas Spreaders

Click the image to use the Magnifier

Power group - Gas Spreaders

Item Part Description  
1 99145
99147
Engine Kit - Honda
Engine Kit - Briggs & Stratton (ns)
+ Add To Pick List
2 69781
69782
Throttle Control Kit - Honda
Throttle Control motor Kit - Briggs & Stratton (ns)
+ Add To Pick List
3 99128 Gas Engine Plate Kit + Add To Pick List
4 96565 Chain Tensioner Kit + Add To Pick List
5 65224 Rubber Strap hold-Down Kit + Add To Pick List
6 65209 Sprocket, Clutch, #40 x 52T + Add To Pick List
7 65181 Sprocket #40 x 16T x 1" ID + Add To Pick List
8 5/16-18 x 3/4 Hex Cap Screw + Add To Pick List
9 5/16 Lock Washer + Add To Pick List
10 96518 #40 Roller Chain w/Master Link + Add To Pick List
11 95894 #40 Chain Master Link + Add To Pick List
12 99124 Electric Clutch Kit + Add To Pick List
13 99148 Power Group Base - Gas + Add To Pick List
14 99117 Gear Box Assembly + Add To Pick List
99128 Engine Mount + Add To Pick List

99145/99147 Engine Kit (Honda/Briggs & Stratton)

Item Part Description  
9 5/16 Lock Washer SS + Add To Pick List
15 11 Hp Honda Engine
10.5 hp Briggs & Stratton Engine (ns)
+ Add To Pick List
16 65214 Sprocket #40 x 12T x 1" ID + Add To Pick List
17 5/16-18 x 1-1/2 x Hex Cap Screw SS + Add To Pick List
18 5/16 Flat Washer Narrow SS + Add To Pick List
19 5/16-18 Hex Nut SS + Add To Pick List
20 5/16-24 x 3/4 Hex Cap Screw SS + Add To Pick List

99128 Gas Engine Plate Kit

Item Part Description  
21 Engine Mount + Add To Pick List
22 3/8-16 x 1 Carriage Bolt SS + Add To Pick List
23 3/8 Flat Washer SS + Add To Pick List
24 3/8 Lock Washer SS + Add To Pick List
25 3/8-16 Hex Nut SS + Add To Pick List

96565 Chain Tensioner Kit

Item Part Description  
26 Tensioner Link 1 + Add To Pick List
27 Tensioner Link 2 + Add To Pick List
28 Sprocket #40 x 18T x 1/2 ID + Add To Pick List
29 1/2 x 5/8 Shoulder Bolt SS + Add To Pick List
30 7/16 Flat Washer Wide SS + Add To Pick List
31 3/8-16 Hex Locknut Thin SS + Add To Pick List
32 3/8 x 7/16 Shoulder Bolt + Add To Pick List
33 5/16 Flat Washer SS + Add To Pick List
34 1/4-20 Hex Locknut GB SS + Add To Pick List
35 3/8 x 3/16 Shoulder Bolt SS + Add To Pick List
37 1/4-20 x 1/-3/4 Set Screw SS + Add To Pick List
36 5/16-18 Hex Locknut Thin SS + Add To Pick List
38 1/4-20 Hex Nut SS + Add To Pick List

65224 Rubber Strap Hold-Down Kit

Item Part Description  
39 95590 Latch Keeper + Add To Pick List
40 95591 Rubber Latch Assembly + Add To Pick List

99124 Electric Clutch Kit

Item Part Description  
41 Electric Clutch w/Leads + Add To Pick List
42 1/4-20 x 1-1/4 Hex Cap Screw SS + Add To Pick List
43 1/4-12 Hex Locknut GB SS + Add To Pick List

99148 Power Group Base - Gas

Item Part Description  
40 95591 Rubber Latch Assembly + Add To Pick List
45 1/2-13 x 1-3/4 Carriage Bolt SS + Add To Pick List
46 1/2 Flat Washer Wide SS + Add To Pick List
47 1/2-13 Hex Locknut SS + Add To Pick List

99117 Gear Box Assembly

Item Part Description  
44 Gas Power Group Base + Add To Pick List
24 3/8 Lock Washer SS + Add To Pick List
25 3/8-16 Hex Nut SS + Add To Pick List
48 95567 Gear Case + Add To Pick List
49 65909 Drive Sprocket 6T + Add To Pick List
50 94536 1-1/8 Bearing, 2-Bolt Flange + Add To Pick List
51 3/8-16 x 1-1/2 Carriage Bolt SS + Add To Pick List
52 1/2-13 x 3/4 Button Cap Screw Hex Socket + Add To Pick List
53 1/2 Lock Washer SS + Add To Pick List